

EA-104229

PERFILES, POLINES Y TUBOS



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 San Francisco Chilpan Tultitlan MEX C.P. 54940	377963
		FECHA/DATE
		11/26/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
26292	10237328-10	0013729709	0014014014	325591	CUAD 6.000 0.2500 CBCSDN STK 12.192	12192 mm	0.1800	0.9600	0.0240	0.0080	0.0200
26292	10237328-10	0013729707	0014013930	325591	CUAD 6.000 0.2500 CBCSDN STK 12.192	12192 mm	0.1800	0.9600	0.0240	0.0080	0.0200
26292	10237328-10	0013729709	0014014016	325591	CUAD 6.000 0.2500 CBCSDN STK 12.192	12192 mm	0.1800	0.9600	0.0240	0.0080	0.0200
26292	10237328-10	0013729709	0014013960	325591	CUAD 6.000 0.2500 CBCSDN STK 12.192	12192 mm	0.1800	0.9600	0.0240	0.0080	0.0200

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			PROPERTIES	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)			
26292	10237328-10	0013729709	0014014014	85	79	65	30	A500 Grado BC (276638	Made in Mexico
26292	10237328-10	0013729707	0014013930	85	79	65	30	A500 Grado BC (276638	Made in Mexico
26292	10237328-10	0013729709	0014014016	85	79	65	30	A500 Grado BC (276638	Made in Mexico
26292	10237328-10	0013729709	0014013960	85	79	65	30	A500 Grado BC (276638	Made in Mexico